FRONT GLOVE-BOX - KNEE-GUARD PANEL FOR PIAGGIO CARNABY 4T E3 2008

Front glove box   Knee guard panel for PIAGGIO Carnaby 4T E3 2008
 
(1)  656646000C
COUNTER SHIELD Part information
 
(2)  259349
SCREW M4,2X13
SCREW
 
(2)  259349
SCREW M4,2X13
SCREW
 
(3)  199190
EXPANSION PLUG
(3)  230872
CAP
 
(4)  258249
SCREW 4,2X19
 
(5)  CM017410
SPRING PLATE
 
(5)  CM017410
SPRING PLATE
 
(6)  65325100AL
LEG SHIELD BACK PLATE COVER Part information
(6)  65325100ET
LEG SHIELD BACK PLATE COVER Part information
(6)  65325100EU
LEG SHIELD BACK PLATE COVER Part information
(6)  65325100M4
LEG SHIELD BACK PLATE COVER Part information
 
(7)  AP8152298
SCREW W/ FLANGE M5X16 Part information
 
(8)  248419
SPRING PLATE M5 Part information
 
(9)  575819
BAG HOLDER HOOK
 
(10)  259349
SCREW M4,2X13
 
(11)  653253000C
EXPANSION TANK PLUG Part information
 
(12)  297498
SELF TAPPING SCREW
(13)
(13)  656646000C
COMPLETE LEG SHIELD BACK PLATE Part information
Part number Description
# 1
656646000C
COUNTER SHIELD
# 2
576189
259349
SCREW M4, 2X13
SCREW
# 3
199190
EXPANSION PLUG
# 3
230872
CAP
# 4
258249
SCREW 4, 2X19
# 5
CM017410
SPRING PLATE
# 6
65325100AL
LEG SHIELD BACK PLATE COVER
# 6
65325100ET
LEG SHIELD BACK PLATE COVER
# 6
65325100EU
LEG SHIELD BACK PLATE COVER
# 6
65325100M4
LEG SHIELD BACK PLATE COVER Contact
# 7
AP8152298
SCREW W/ FLANGE M5X16
# 8
248419
SPRING PLATE M5
# 9
575819
BAG HOLDER HOOK
# 10
259349
SCREW M4, 2X13
# 11
653253000C
EXPANSION TANK PLUG
# 12
297498
SELF TAPPING SCREW
# 13
65452600AL
656646000C
COMPLETE LEG SHIELD BACK PLATE
Here are all the parts relating to the Front glove-box - Knee-guard panel of your CARNABY 2008. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...